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Before working on your planter or drill
DANGER: When storing or working on the planter always install cylinder stops or place the planter on stands to prevent personal injury or damage to the attachments.
PLEASE: Read instructions completely and verify all package contents before beginning installation.

Press Wheel Scraper Package Contents 
Item	 Quantity
Bracket  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  1
5/8" x 1" Bolt .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  1
5/8" Nut .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  1
3/8" x 1" Carriage Bolt .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  1
3/8" Nut .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  1
Spring Tine .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  1

*This scraper was 
designed to mount on 
the left hand side of the 
planter row unit when 
facing back of unit 
looking forward.

STEP 1
Remove existing nut from bolt holding press tire on the planter 
and place the black bracket in between nut and red iron of 
press tire frame.

STEP 2
Put 5/8" x 1" bolt (supplied) in front hole of black bracket 
through preexisting hole in red iron frame and tighten both 
bolts. [Photo 1]

STEP 3
Take 3/8" x 1" carriage bolt through spring [Photo 2], then 
through the black bracket. Set spring to gently rub tire & 
tighten bolt in place.

(Make sure tine is not too tight against press tire that the 
pressure keeps it from turning. Little to no pressure is all that 
is required.)
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